SlideShare a Scribd company logo
1 of 6
Download to read offline
Mã số EY2650H TELESCOPIC PETROL POLE SAW
Print Date 11/09/2015
Page 1 / 6
Please order the parts with a part number.
Mặt hàng Mã số phụ
tùng
Mô Tả I/C Qty N/O Purch. Note
001 XTM0000001 GEAR CASE A 1
002 XTM0000002 BALL BEARING 608 1
003-1 XTM0000024 GEAR SHAFT 1
004 XTM0000004 BEVEL GEAR SET 1
005 XTM0000005 WORM WHEEL 1
007 XTM0000006 BALL BEARING 609 1
008 XTM0000007 BALL BEARING 609Z 1
009 961005-4 RETAINING RING S-9 1
010 962103-7 RETAINING RING R-24 1
011-1 XTM0000025 OIL PUMP 1
012 XTM0000009 SEAL 1
013 911111-5 PAN HEAD SCREW M4X10 2
014 XTM0000010 OIL PIPE ASS'Y 1
016 922242-5 HEX. SOCKET HEAD BOLT M5X25 1
017 922207-7 HEX. SOCKET HEAD BOLT M5X10 1
018 XTM0000011 HB BOLT 6X8 1
019-1 XTM0000026 GEAR CASE B 1 *
019-2 XTM0000027 GEAR CASE B < 1
020 XTM0000013 BALL BEARING 6001DDW 1
021 XTM0000014 SPROCKET 1
022 XTM0000015 SPEOCKET WASHER 1
023 XTM0000016 H.S. BOTTON HEAD SCREW M6X15 1
024 922352-8 HEX. SOCKET HEAD BOLT M6X30 1
025 XTM0000017 ADJUSTER SCREW M4X25 1
026 XTM0000018 ADJUSTER 1
027 922212-4 HEX. SOCKET HEAD BOLT M5X12 4
028 XTM0000019 OIL TANK ASS'Y 1
030 XTM0000020 TANK CAP ASS'Y 1
031 XTM0000021 H.S.H.BOLT M5X12SW 2
032 XTM0000022 CHAIN COVER 1
033 XTM0000023 FLANGE NUT M6 1
034 142615-8 POLE SAW HEAD COMPLETE 1 *
C10 803K89-1 INDICATION LABEL 1 *
D10 INC. 1-5,7-14,16-28,30-33 *
034-1 143197-3 POLE SAW HEAD COMPLETE < 1
C10 803K89-1 INDICATION LABEL 1
D10 INC. 1-5,7-14,16-28,30-33
037 819312-8 MAKITA LOGO LABEL 1
038 126488-7 CONTROL LEVER ASSEMBLY 1
D10 INC. 39-55
039 266130-9 TAPPING SCREW BIND PT 3X16 1
040 451595-0 SWITCH COVER 1
041 451594-2 SWITCH LEVER 1
042 232251-9 LEAF SPRING 1
043 188832-6 LEVER CASE SET 1
D10 INC. 55
044 346248-3 CLAMP 24 2
045 922218-2 H.S.H.BOLT M5X14 WITH WR 2
Mã số EY2650H TELESCOPIC PETROL POLE SAW
Print Date 11/09/2015
Page 2 / 6
Please order the parts with a part number.
Mặt hàng Mã số phụ
tùng
Mô Tả I/C Qty N/O Purch. Note
046 451593-4 LOCK LEVER 1
047 233541-3 TORSION SPRING 7 1
048 168571-4 CONTROL CABLE 1
049 233540-5 TORSION SPRING 11 1
050 455313-8 THROTTLE LEVER 1
051 638714-7 LEAD UNIT 1
052 638713-9 LEAD UNIT 1
053 452071-7 CORRUGATE TUBE 1
054 266326-2 TAPPING SCREW 4X18 4
055 188832-6 LEVER CASE SET 1
D10 INC. 43
056 803K79-4 CAUTION LABEL 1
057 814E64-6 SERIAL NO. LABEL 1
058 911233-1 PAN HEAD SCREW M5X20 1
059 168478-4 HANGER 1
060 126202-1 CLEANER COVER ASSEMBLY 1
D10 INC. 61
061 265791-2 THUMB SCREW M4 1
062 443171-4 AIR CLEANER ELEMENT 1
063 443169-1 AIR CLEANER ELEMENT 1
064 266618-9 H.S.BUTTON HEAD BOLT M5X60 2
065 126198-6 CLEANER PLATE ASSEMBLY 1
D10 INC. 66-68,223,224,231-234
066 162346-3 SEPARATOR PLATE 1
067 213540-1 O RING 15 1
068 424316-3 CHECK VALVE 2
069 422099-9 PIPE 1
070 325665-0 JOINT PIPE 1
071 442153-3 CARBURETOR GASKET 1
072 266787-6 H.S.H.BOLT M5X18 WITH WR 2
073 451825-9 CLAMP 1
074 451729-5 INSULATOR 1
075 213547-7 O-RING 12 1
076 422109-2 BREATHER PIPE 1
077 345918-1 HOSE CLAMP 1
078 318745-9 ROCKER COVER OUTER 1
079 922222-1 HEX. SOCKET HEAD BOLT M5X16 4
080 453860-3 ROCKER COVER INNER 1
081 162304-9 ROCKER COVER GASKET 1
082 424302-4 PLUG CAP 1
083 324891-8 PLUG CAP SPRING 1
084 168534-0 SPARK PLUG 1
085 125554-7 ROCKER ARM ASSEMBLY 2
086 256200-2 PIN 5 1
087 256865-0 ROD 2.5 2
088 325668-4 SPRING RETAINER 2
089 451735-0 CLUTCH CASE 1
090 922228-9 H.S.H.BOLT M5X18 WITH WR 3
Mã số EY2650H TELESCOPIC PETROL POLE SAW
Print Date 11/09/2015
Page 3 / 6
Please order the parts with a part number.
Mặt hàng Mã số phụ
tùng
Mô Tả I/C Qty N/O Purch. Note
091 450569-8 SPACER 1
092 961052-5 RETAINING RING S-12 1
093 210111-5 BALL BEARING 6201LLU 1
094 962151-6 RETAINING RING R-32 1
095 165747-4 CLUTCH DRUM COMPLETE 1
096 266864-4 SHOULDER HEX. BOLT M6X25 2
097 267817-6 WASHER 8 2
098 126135-0 CLUTCH ASSEMBLY 1
D10 INC. 99.100
099 168498-8 CLUTCH SHOE 2 *
099-1 161332-1 CLUTCH SHOE O 2
100 231881-3 TENSION SPRING 7 1
101 267812-6 WASHER 6 2
102 264039-9 CONED DISK SPRING HEXNUT M8-13 1
103 318569-3 FLYWHEEL 1
104 444021-6 TUBE 1
105 266602-4 HEX. SOCKET HEAD BOLT M4X20 2
106 452049-0 SPACER 2
107 168559-4 IGNITION COIL 1
108 268238-5 PIN 5 1
109 125552-1 CAM GEAR ASSEMBLY 1
110 313169-4 CAM LIFTER 2
112 268239-3 PIN 4 1
113 162274-2 CAM GEAR COVER GASKET 1
114 318443-5 CAM GEAR COVER 1
115 922222-1 HEX. SOCKET HEAD BOLT M5X16 3
116 135478-9 CYLINDER BLOCK ASSEMBLY 1
D10 INC. 117,118,137
117 922222-1 HEX. SOCKET HEAD BOLT M5X16 6
118 424201-0 CHECK VALVE 2
119 346331-6 MUFFLER GASKET 1
120 168554-4 EXHAUST MUFFLER 1
121 266440-4 HEX SOCKET HEAD BOLT M5X40 2
122 168483-1 PULLEY 1
123 451731-8 MUFFLER PLATE 1
124 922218-2 H.S.H.BOLT M5X14 WITH WR 1
125 638707-4 LEAD UNIT 1
126 638708-2 LEAD UNIT 1
128 922218-2 H.S.H.BOLT M5X14 WITH WR 1
129 453266-5 CYLINDER COVER 1
130 922218-2 H.S.H.BOLT M5X14 WITH WR 1
131 424082-2 BUFFER RUBBER 1
132 922211-6 HEX. SOCKET HEAD BOLT M5X12 1
133 922226-3 HEX. SOCKET HEAD BOLT M5X18 2
134 318249-1 PIPE HOLDER 1
135 318250-6 PIPE HOLDER 1
136 424083-0 BUFFER RUBBER 1
137 424200-2 SPACER 2
Mã số EY2650H TELESCOPIC PETROL POLE SAW
Print Date 11/09/2015
Page 4 / 6
Please order the parts with a part number.
Mặt hàng Mã số phụ
tùng
Mô Tả I/C Qty N/O Purch. Note
138 234108-0 COMPRESSION SPRING 9 2
140 325669-2 EXHAUST VALVE 1 *
140-1 326366-3 EXHAUST VALVE O 1
143 325670-7 INTAKE VALVE 1 *
143-1 326367-1 INTAKE VALVE O 1
144 195145-8 PISTON RING SET 1
147 318441-9 PISTON 1
148 254040-2 WOODRUFF KEY 3 1
149 126359-8 CRANK SHAFT ASSEMBLY 1
D10 INC. 150-152
150 213148-1 OIL SEAL 10 1
151 267400-9 FLAT WASHER 23 1
152 213147-3 OIL SEAL 12 1
153 257781-9 PISTON PIN 1
154 233976-8 CLIP 2
155 162345-5 OIL CASE GASKET 1
156 346083-9 LEAD VALVE 1
157 318910-0 RETAINER PLATE 1
158 922112-8 HEX. SOCKET HEAD BOLT M4X10 1
159 318588-9 OIL CASE 1
160 922222-1 HEX. SOCKET HEAD BOLT M5X16 4
161 424344-8 DAMPER 1
162 346305-7 GASKET 1
163 266611-3 HEX BOLT M6X8 1
164 213548-5 O-RING 20 1
165 325665-0 JOINT PIPE 1
166 282020-8 HOSE CLAMP 1
167 325666-8 OIL WEIGHT 1
168 424301-6 OIL TUBE 1
169 452047-4 OIL CAP 1
170 424343-0 GASKET 1
171 452048-2 OIL PIPE 1
172 922218-2 H.S.H.BOLT M5X14 WITH WR 2
173 125728-0 FUEL TANK CAP ASSEMBLY 1
175 168755-4 TUBE COMPLETE 1
176 282020-8 HOSE CLAMP 1
177 163518-3 GASOLINE FILTER 1
178 451736-8 FUEL TANK 1
179 424080-6 BUFFER RUBBER 2
180 424081-4 BUFFER RUBBER 1
181 451737-6 TANK GUARD 1
182 922218-2 H.S.H.BOLT M5X14 WITH WR 4
183 195308-6 RECOIL STARTER SET 1
D10 INC. 122,184,185,187-193
184 424319-7 STARTER KNOB 1
185 424359-5 DAMPER 1
187 266585-8 TAPPING SCREW 5X12 1
188 325923-4 SWING ARM 1
Mã số EY2650H TELESCOPIC PETROL POLE SAW
Print Date 11/09/2015
Page 5 / 6
Please order the parts with a part number.
Mặt hàng Mã số phụ
tùng
Mô Tả I/C Qty N/O Purch. Note
189 451938-6 COLLAR 1
190 451937-8 REEL 1
191 232258-5 SPIRAL SPRING 1
192 444023-2 STARTER ROPE 1
193 451733-4 STARTER CASE 1
194 922223-9 H.S.H.BOLT M5X16 WITH WR 4
196 816565-0 MAKITA LOGO LABEL 1
197 168762-7 CARBURETOR 1
D10 INC. 198-207,209-214
198 325922-6 SWIVEL 1
199 413140-9 WASHER 1
200 266581-6 PAN HEAD SCREW M3X8 WITH W 2 *
200-1 WJ00096364 SCREW M3X8 WITH WASHER O 2
201 257964-1 STOP RING E-3 1
202 213538-8 O RING 2 1
203 325985-2 JET 1
204 234183-6 CONICAL COMPRESSION SPRING 5-9 1
205 442155-9 PUMP GASKET 1
206 168575-6 PUMP DIAPHRAGM 1
207 141737-1 PUMP BODY 1
D10 INC. 208
208 352021-1 INLET SCREEN 1
209 442154-1 METERING DIAPHRAGM GASKET 1
210 168620-7 METERING DIAPHRAGM 1
211 140438-8 AIR PURGE BODY 1
212 424314-7 PRIMER PUMP 1
213 346270-0 PRIMER PUMP COVER 1
214 266582-4 TAPPING SCREW 3X24 4
215 810455-9 CAUTION PLATE 1
216 800F73-7 INDICATION LABEL 1
217 941151-9 FLAT WASHER 6 1
218 816567-6 SERIAL NO. LABEL 1
220 803K90-6 EY2650H MODEL NO. LABEL 1
222 819432-8 CAUTION TAG 1
223 266427-6 TAPPING SCREW 4X12 1
224 452219-1 CHOKE PLATE 1
231 452220-6 CHOKE LEVER 1
232 266007-8 TAPPING SCREW BIND PT 3X10 1
233 352020-3 SEPARATOR MESH 1
234 453865-3 SEPARATOR CASE 1
235 453862-9 OIL CASE PLATE 1
236 135599-7 SHORT BLOCK ASS'Y 25.4CC 1 *
D10 INC. 85-88,108-110,112-118, *
D20 INC. 137,138,140,143,144,147, *
D30 INC. 149-154 *
236-1 135668-4 SHORT BLOCK ASS'Y 25.4CC O 1
D10 INC. 85-88,108-110,112-118,
D20 INC. 137,138,140,143,144,147,
Mã số EY2650H TELESCOPIC PETROL POLE SAW
Print Date 11/09/2015
Page 6 / 6
Please order the parts with a part number.
Mặt hàng Mã số phụ
tùng
Mô Tả I/C Qty N/O Purch. Note
D30 INC. 149-154
300 TF6116068B KNOB 1
301 TF119F0840 HEX.BOLT 1
302 TF411M0800 FLAT WASHER 1
303 TF120S0625 HEX.SOCKET HEAD BOLT (M6X25) 1
304 TF120S0510 HEX.SOCKET HEAD BOLT (M5X10) 1
305 TF2616001A SLIDE HOLDER 1
306 TF6126008A SLEEVE 1
307 TF3651008A SLIDE HOLDER WASHER 1
308 TF6362070A CUSHION TUBE 1
309 TF3312328A MAIN PIPE ASSY 1
310 TF6126009A DRIVE BUSH 4
311 TF6126010A BUSH HOLDER 4
312 TF5313012A SPRING 5
313 TF4117027A DRIVE SHAFT 1
314 TF4613005B SET COLLAR 1
315 TF290Q0506 HEX.SOCKET HEAD SET SCREW 1
316 TF6126010A BUSH HOLDER 1
317 TF480J1200 SNAP RING (S-12) 1
318 TF3318145A GUIDE PIPE ASSY 1
319 TF244F0408 SCREW 1
320 286284-6 CAP 1
A01 125516-5 BAND ASSEMBLY 1
A02 195246-2 SAFETY GOGGLE 1
A03 195500-4 OIL SET 1
A04 831304-7 ACCESSORY BAG 1
A05 782233-6 BOX DRIVER 10-16 1
A06 783020-6 - DRIVER 1
A07 783223-2 HEX. WRENCH 4 1
A08 165695-7 GUIDE BAR 10 1
A09 452093-7 GUIDE BAR CASE 1
A10 196142-7 SAW CHAIN SET 1

More Related Content

What's hot

Daewoo doosan dx255 lc 3 (dieu exp) crawler excavator service repair manual
Daewoo doosan dx255 lc 3 (dieu exp) crawler excavator service repair manualDaewoo doosan dx255 lc 3 (dieu exp) crawler excavator service repair manual
Daewoo doosan dx255 lc 3 (dieu exp) crawler excavator service repair manualjksejkmds
 
Daewoo doosan dx62 r 3 mini crawler excavator service repair manual
Daewoo doosan dx62 r 3 mini crawler excavator service repair manualDaewoo doosan dx62 r 3 mini crawler excavator service repair manual
Daewoo doosan dx62 r 3 mini crawler excavator service repair manualhjsmemm
 
DAEWOO DOOSAN MEGA 400-V 400V WHEEL LOADER Service Repair Manual
DAEWOO DOOSAN MEGA 400-V 400V WHEEL LOADER Service Repair ManualDAEWOO DOOSAN MEGA 400-V 400V WHEEL LOADER Service Repair Manual
DAEWOO DOOSAN MEGA 400-V 400V WHEEL LOADER Service Repair Manualjdksemmmde
 
Geely parts catalog Ec7 katalog-MK parts CK parts
Geely parts catalog Ec7 katalog-MK parts CK partsGeely parts catalog Ec7 katalog-MK parts CK parts
Geely parts catalog Ec7 katalog-MK parts CK partsChery Parts Wang
 
lifan parts Solano lf7162 lf7162 c-lifan 620 car-signed
lifan parts Solano lf7162 lf7162 c-lifan 620 car-signedlifan parts Solano lf7162 lf7162 c-lifan 620 car-signed
lifan parts Solano lf7162 lf7162 c-lifan 620 car-signedChery Parts Wang
 
Bobcat 773 g series skid steer loader parts catalogue manual (sn 5180 11001 &...
Bobcat 773 g series skid steer loader parts catalogue manual (sn 5180 11001 &...Bobcat 773 g series skid steer loader parts catalogue manual (sn 5180 11001 &...
Bobcat 773 g series skid steer loader parts catalogue manual (sn 5180 11001 &...fjjkskekfsmem
 
Daewoo doosan dx300 ll forestry machine parts catalogue manual
Daewoo doosan dx300 ll forestry machine parts catalogue manualDaewoo doosan dx300 ll forestry machine parts catalogue manual
Daewoo doosan dx300 ll forestry machine parts catalogue manualfjjskeknjufksemm
 
Daewoo doosan mega 300 v 300 v wheel loader parts catalogue manual (sn 3001-)
Daewoo doosan mega 300 v 300 v wheel loader parts catalogue manual (sn 3001-)Daewoo doosan mega 300 v 300 v wheel loader parts catalogue manual (sn 3001-)
Daewoo doosan mega 300 v 300 v wheel loader parts catalogue manual (sn 3001-)fjjskeknjufksemm
 
Doosan dl420 3 wheeled loader service repair manual
Doosan dl420 3 wheeled loader service repair manualDoosan dl420 3 wheeled loader service repair manual
Doosan dl420 3 wheeled loader service repair manualjksmjekmd
 
Daewoo doosan mt40 b moxy articulated dump truck parts catalogue manual
Daewoo doosan mt40 b moxy articulated dump truck parts catalogue manualDaewoo doosan mt40 b moxy articulated dump truck parts catalogue manual
Daewoo doosan mt40 b moxy articulated dump truck parts catalogue manualfjjskeknjufksemm
 
Daewoo doosan solar 175 lc v (dieu exp) crawler excavator parts catalogue manual
Daewoo doosan solar 175 lc v (dieu exp) crawler excavator parts catalogue manualDaewoo doosan solar 175 lc v (dieu exp) crawler excavator parts catalogue manual
Daewoo doosan solar 175 lc v (dieu exp) crawler excavator parts catalogue manualfjjsjeusekkekm
 

What's hot (11)

Daewoo doosan dx255 lc 3 (dieu exp) crawler excavator service repair manual
Daewoo doosan dx255 lc 3 (dieu exp) crawler excavator service repair manualDaewoo doosan dx255 lc 3 (dieu exp) crawler excavator service repair manual
Daewoo doosan dx255 lc 3 (dieu exp) crawler excavator service repair manual
 
Daewoo doosan dx62 r 3 mini crawler excavator service repair manual
Daewoo doosan dx62 r 3 mini crawler excavator service repair manualDaewoo doosan dx62 r 3 mini crawler excavator service repair manual
Daewoo doosan dx62 r 3 mini crawler excavator service repair manual
 
DAEWOO DOOSAN MEGA 400-V 400V WHEEL LOADER Service Repair Manual
DAEWOO DOOSAN MEGA 400-V 400V WHEEL LOADER Service Repair ManualDAEWOO DOOSAN MEGA 400-V 400V WHEEL LOADER Service Repair Manual
DAEWOO DOOSAN MEGA 400-V 400V WHEEL LOADER Service Repair Manual
 
Geely parts catalog Ec7 katalog-MK parts CK parts
Geely parts catalog Ec7 katalog-MK parts CK partsGeely parts catalog Ec7 katalog-MK parts CK parts
Geely parts catalog Ec7 katalog-MK parts CK parts
 
lifan parts Solano lf7162 lf7162 c-lifan 620 car-signed
lifan parts Solano lf7162 lf7162 c-lifan 620 car-signedlifan parts Solano lf7162 lf7162 c-lifan 620 car-signed
lifan parts Solano lf7162 lf7162 c-lifan 620 car-signed
 
Bobcat 773 g series skid steer loader parts catalogue manual (sn 5180 11001 &...
Bobcat 773 g series skid steer loader parts catalogue manual (sn 5180 11001 &...Bobcat 773 g series skid steer loader parts catalogue manual (sn 5180 11001 &...
Bobcat 773 g series skid steer loader parts catalogue manual (sn 5180 11001 &...
 
Daewoo doosan dx300 ll forestry machine parts catalogue manual
Daewoo doosan dx300 ll forestry machine parts catalogue manualDaewoo doosan dx300 ll forestry machine parts catalogue manual
Daewoo doosan dx300 ll forestry machine parts catalogue manual
 
Daewoo doosan mega 300 v 300 v wheel loader parts catalogue manual (sn 3001-)
Daewoo doosan mega 300 v 300 v wheel loader parts catalogue manual (sn 3001-)Daewoo doosan mega 300 v 300 v wheel loader parts catalogue manual (sn 3001-)
Daewoo doosan mega 300 v 300 v wheel loader parts catalogue manual (sn 3001-)
 
Doosan dl420 3 wheeled loader service repair manual
Doosan dl420 3 wheeled loader service repair manualDoosan dl420 3 wheeled loader service repair manual
Doosan dl420 3 wheeled loader service repair manual
 
Daewoo doosan mt40 b moxy articulated dump truck parts catalogue manual
Daewoo doosan mt40 b moxy articulated dump truck parts catalogue manualDaewoo doosan mt40 b moxy articulated dump truck parts catalogue manual
Daewoo doosan mt40 b moxy articulated dump truck parts catalogue manual
 
Daewoo doosan solar 175 lc v (dieu exp) crawler excavator parts catalogue manual
Daewoo doosan solar 175 lc v (dieu exp) crawler excavator parts catalogue manualDaewoo doosan solar 175 lc v (dieu exp) crawler excavator parts catalogue manual
Daewoo doosan solar 175 lc v (dieu exp) crawler excavator parts catalogue manual
 

Viewers also liked

Livre Blanc Niouzeo L'usage des newsletters dans les entreprises du secteu...
Livre  Blanc  Niouzeo  L'usage des newsletters dans les entreprises du secteu...Livre  Blanc  Niouzeo  L'usage des newsletters dans les entreprises du secteu...
Livre Blanc Niouzeo L'usage des newsletters dans les entreprises du secteu...Alain Planger
 
Altics : Maximiser votre potentiel de conversion en soignant le couple objet/...
Altics : Maximiser votre potentiel de conversion en soignant le couple objet/...Altics : Maximiser votre potentiel de conversion en soignant le couple objet/...
Altics : Maximiser votre potentiel de conversion en soignant le couple objet/...Alain Planger
 

Viewers also liked (20)

Not used price list 2010 part 2_mccb acb pac
Not used price list 2010 part 2_mccb acb pacNot used price list 2010 part 2_mccb acb pac
Not used price list 2010 part 2_mccb acb pac
 
Catalogue mitsubishi thiet bi dien acb
Catalogue mitsubishi thiet bi dien acbCatalogue mitsubishi thiet bi dien acb
Catalogue mitsubishi thiet bi dien acb
 
Cataloge schneider khởi động mềm softstarter
Cataloge schneider khởi động mềm softstarterCataloge schneider khởi động mềm softstarter
Cataloge schneider khởi động mềm softstarter
 
Not used price list 2010 part 4_3_rt_3rw_simocode_relay
Not used price list 2010 part 4_3_rt_3rw_simocode_relayNot used price list 2010 part 4_3_rt_3rw_simocode_relay
Not used price list 2010 part 4_3_rt_3rw_simocode_relay
 
Thông số Danfoss 6000 series
Thông số Danfoss 6000 seriesThông số Danfoss 6000 series
Thông số Danfoss 6000 series
 
Thông số kĩ thuật ATV16 ang
Thông số kĩ thuật ATV16 angThông số kĩ thuật ATV16 ang
Thông số kĩ thuật ATV16 ang
 
Zs stainless steel horizontal single stage centrifugal pump
Zs stainless steel horizontal single stage centrifugal pumpZs stainless steel horizontal single stage centrifugal pump
Zs stainless steel horizontal single stage centrifugal pump
 
Sz fluorin plastic single stage centrifugal pump
Sz fluorin plastic single stage centrifugal pumpSz fluorin plastic single stage centrifugal pump
Sz fluorin plastic single stage centrifugal pump
 
Sj stainless steel multistage deep well submersible pump
Sj stainless steel multistage deep well submersible pumpSj stainless steel multistage deep well submersible pump
Sj stainless steel multistage deep well submersible pump
 
Máy bắt vít dùng pin dtd137 rfe introduction manual
Máy bắt vít dùng pin dtd137 rfe introduction manualMáy bắt vít dùng pin dtd137 rfe introduction manual
Máy bắt vít dùng pin dtd137 rfe introduction manual
 
Thông số kĩ thuật Danfoss 6000 series
Thông số kĩ thuật Danfoss 6000 seriesThông số kĩ thuật Danfoss 6000 series
Thông số kĩ thuật Danfoss 6000 series
 
Máy cắt cỏ dùng pin Makita (introduction manual)
Máy cắt cỏ dùng pin Makita (introduction manual)Máy cắt cỏ dùng pin Makita (introduction manual)
Máy cắt cỏ dùng pin Makita (introduction manual)
 
Catalogue Siemens ACB3 WN
Catalogue Siemens ACB3 WNCatalogue Siemens ACB3 WN
Catalogue Siemens ACB3 WN
 
Máy cưa cành trên cao chạy xăng ey2650 h25h
Máy cưa cành trên cao chạy xăng ey2650 h25hMáy cưa cành trên cao chạy xăng ey2650 h25h
Máy cưa cành trên cao chạy xăng ey2650 h25h
 
Hướng dẫn vận hành Vlt hvac drive fc 102
Hướng dẫn vận hành Vlt hvac drive fc 102Hướng dẫn vận hành Vlt hvac drive fc 102
Hướng dẫn vận hành Vlt hvac drive fc 102
 
Quy trình xét duyệt dự trù thuốc gây nghiện, thuốc hướng tâm thần, tiền chất ...
Quy trình xét duyệt dự trù thuốc gây nghiện, thuốc hướng tâm thần, tiền chất ...Quy trình xét duyệt dự trù thuốc gây nghiện, thuốc hướng tâm thần, tiền chất ...
Quy trình xét duyệt dự trù thuốc gây nghiện, thuốc hướng tâm thần, tiền chất ...
 
OKS Catalogue 9.2016
OKS Catalogue 9.2016OKS Catalogue 9.2016
OKS Catalogue 9.2016
 
frankrijk.nl
frankrijk.nl frankrijk.nl
frankrijk.nl
 
Livre Blanc Niouzeo L'usage des newsletters dans les entreprises du secteu...
Livre  Blanc  Niouzeo  L'usage des newsletters dans les entreprises du secteu...Livre  Blanc  Niouzeo  L'usage des newsletters dans les entreprises du secteu...
Livre Blanc Niouzeo L'usage des newsletters dans les entreprises du secteu...
 
Altics : Maximiser votre potentiel de conversion en soignant le couple objet/...
Altics : Maximiser votre potentiel de conversion en soignant le couple objet/...Altics : Maximiser votre potentiel de conversion en soignant le couple objet/...
Altics : Maximiser votre potentiel de conversion en soignant le couple objet/...
 

Similar to TELESCOPIC PETROL POLE SAW PARTS LIST

Case tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualCase tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualfjsekfsmeme
 
Case tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualCase tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualfjsekfsmeme
 
Case tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualCase tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualufjskeksmemws
 
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manual
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manualBobcat attachments augers, breakers, cutter, crusher parts catalogue manual
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manualfjjsekfxswzksmem
 
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manual
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manualBobcat attachments augers, breakers, cutter, crusher parts catalogue manual
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manualfjskexswksemmm
 
Case tr310 compact track loader tier 4 b parts catalogue manual instant download
Case tr310 compact track loader tier 4 b parts catalogue manual instant downloadCase tr310 compact track loader tier 4 b parts catalogue manual instant download
Case tr310 compact track loader tier 4 b parts catalogue manual instant downloadufsjejfsekeme
 
Daewoo doosan dx85 r 3 mini crawler excavator service repair manual
Daewoo doosan dx85 r 3 mini crawler excavator service repair manualDaewoo doosan dx85 r 3 mini crawler excavator service repair manual
Daewoo doosan dx85 r 3 mini crawler excavator service repair manualhjsmemm
 

Similar to TELESCOPIC PETROL POLE SAW PARTS LIST (12)

Máy cắt cỏ dùng pin Makita (Parts Diagram)
Máy cắt cỏ dùng pin Makita (Parts Diagram)Máy cắt cỏ dùng pin Makita (Parts Diagram)
Máy cắt cỏ dùng pin Makita (Parts Diagram)
 
Máy cắt cỏ dùng pin bbc231 urde part list
Máy cắt cỏ dùng pin bbc231 urde part listMáy cắt cỏ dùng pin bbc231 urde part list
Máy cắt cỏ dùng pin bbc231 urde part list
 
Máy cưa bàn 2704
Máy cưa bàn 2704Máy cưa bàn 2704
Máy cưa bàn 2704
 
Máy bắt vít dùng pin dtd137 rfe parts list
Máy bắt vít dùng pin dtd137 rfe parts listMáy bắt vít dùng pin dtd137 rfe parts list
Máy bắt vít dùng pin dtd137 rfe parts list
 
Máy bắt vít dùng pin btd147 z part-list
Máy bắt vít dùng pin btd147 z  part-listMáy bắt vít dùng pin btd147 z  part-list
Máy bắt vít dùng pin btd147 z part-list
 
Case tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualCase tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manual
 
Case tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualCase tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manual
 
Case tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manualCase tr310 compact track loader tier 4 b parts catalogue manual
Case tr310 compact track loader tier 4 b parts catalogue manual
 
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manual
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manualBobcat attachments augers, breakers, cutter, crusher parts catalogue manual
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manual
 
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manual
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manualBobcat attachments augers, breakers, cutter, crusher parts catalogue manual
Bobcat attachments augers, breakers, cutter, crusher parts catalogue manual
 
Case tr310 compact track loader tier 4 b parts catalogue manual instant download
Case tr310 compact track loader tier 4 b parts catalogue manual instant downloadCase tr310 compact track loader tier 4 b parts catalogue manual instant download
Case tr310 compact track loader tier 4 b parts catalogue manual instant download
 
Daewoo doosan dx85 r 3 mini crawler excavator service repair manual
Daewoo doosan dx85 r 3 mini crawler excavator service repair manualDaewoo doosan dx85 r 3 mini crawler excavator service repair manual
Daewoo doosan dx85 r 3 mini crawler excavator service repair manual
 

More from Công ty cổ phần OKS | Tổng thầu thi công Nhà máy GMP, Tổng thầu thi công Nhà kho GSP

More from Công ty cổ phần OKS | Tổng thầu thi công Nhà máy GMP, Tổng thầu thi công Nhà kho GSP (20)

Máy cưa đĩa Makita MT583
Máy cưa đĩa Makita MT583Máy cưa đĩa Makita MT583
Máy cưa đĩa Makita MT583
 
Máy cưa đĩa Makita MT583
Máy cưa đĩa Makita MT583Máy cưa đĩa Makita MT583
Máy cưa đĩa Makita MT583
 
Máy cưa đĩa Makita MT583
Máy cưa đĩa Makita MT583Máy cưa đĩa Makita MT583
Máy cưa đĩa Makita MT583
 
Máy cưa đa góc MT230
Máy cưa đa góc MT230Máy cưa đa góc MT230
Máy cưa đa góc MT230
 
MÁY CƯA ĐA GÓC MT230
MÁY CƯA ĐA GÓC MT230MÁY CƯA ĐA GÓC MT230
MÁY CƯA ĐA GÓC MT230
 
MÁY CƯA ĐA GÓC MT230
MÁY CƯA ĐA GÓC MT230MÁY CƯA ĐA GÓC MT230
MÁY CƯA ĐA GÓC MT230
 
Máy cưa cành trên cao chạy xăng ey2650 h25h
Máy cưa cành trên cao chạy xăng ey2650 h25hMáy cưa cành trên cao chạy xăng ey2650 h25h
Máy cưa cành trên cao chạy xăng ey2650 h25h
 
Máy cưa bàn 2704
Máy cưa bàn 2704Máy cưa bàn 2704
Máy cưa bàn 2704
 
Máy cưa bàn 2704
Máy cưa bàn 2704Máy cưa bàn 2704
Máy cưa bàn 2704
 
Máy chấn sắt dùng pin dsc191 z
Máy chấn sắt dùng pin dsc191 zMáy chấn sắt dùng pin dsc191 z
Máy chấn sắt dùng pin dsc191 z
 
Máy chà nhám rung MT921
Máy chà nhám rung MT921Máy chà nhám rung MT921
Máy chà nhám rung MT921
 
Máy chà nhám rung MT921
Máy chà nhám rung MT921Máy chà nhám rung MT921
Máy chà nhám rung MT921
 
Máy chà nhám rung MT921
Máy chà nhám rung MT921Máy chà nhám rung MT921
Máy chà nhám rung MT921
 
Máy chà nhám quỹ đạo tròn mt924 ppl mt92
Máy chà nhám quỹ đạo tròn mt924 ppl mt92Máy chà nhám quỹ đạo tròn mt924 ppl mt92
Máy chà nhám quỹ đạo tròn mt924 ppl mt92
 
Máy chà nhám quỹ đạo tròn hướng dẫn chung mt924
Máy chà nhám quỹ đạo tròn hướng dẫn chung mt924Máy chà nhám quỹ đạo tròn hướng dẫn chung mt924
Máy chà nhám quỹ đạo tròn hướng dẫn chung mt924
 
Máy Makita chà nhám quỹ đạo tròn mt924
Máy Makita chà nhám quỹ đạo tròn mt924Máy Makita chà nhám quỹ đạo tròn mt924
Máy Makita chà nhám quỹ đạo tròn mt924
 
Máy chà nhám quỹ đạo tròn mt922 (3)
Máy chà nhám quỹ đạo tròn mt922 (3)Máy chà nhám quỹ đạo tròn mt922 (3)
Máy chà nhám quỹ đạo tròn mt922 (3)
 
Máy chà nhám quỹ đạo tròn MT922 (2)
Máy chà nhám quỹ đạo tròn MT922 (2)Máy chà nhám quỹ đạo tròn MT922 (2)
Máy chà nhám quỹ đạo tròn MT922 (2)
 
Máy chà nhám quỹ đạo tròn MT922
Máy chà nhám quỹ đạo tròn MT922Máy chà nhám quỹ đạo tròn MT922
Máy chà nhám quỹ đạo tròn MT922
 
Máy chà nhám mt925
Máy chà nhám mt925Máy chà nhám mt925
Máy chà nhám mt925
 

Recently uploaded

办理乔治布朗学院毕业证成绩单|购买加拿大文凭证书
办理乔治布朗学院毕业证成绩单|购买加拿大文凭证书办理乔治布朗学院毕业证成绩单|购买加拿大文凭证书
办理乔治布朗学院毕业证成绩单|购买加拿大文凭证书zdzoqco
 
Transportation Electrification Funding Strategy by Jeff Allen and Brandt Hert...
Transportation Electrification Funding Strategy by Jeff Allen and Brandt Hert...Transportation Electrification Funding Strategy by Jeff Allen and Brandt Hert...
Transportation Electrification Funding Strategy by Jeff Allen and Brandt Hert...Forth
 
Can't Roll Up Your Audi A4 Power Window Let's Uncover the Issue!
Can't Roll Up Your Audi A4 Power Window Let's Uncover the Issue!Can't Roll Up Your Audi A4 Power Window Let's Uncover the Issue!
Can't Roll Up Your Audi A4 Power Window Let's Uncover the Issue!Mint Automotive
 
Trent engineer.pptx presentation reports
Trent engineer.pptx presentation reportsTrent engineer.pptx presentation reports
Trent engineer.pptx presentation reportsbasant11731
 
Building a Future Where Everyone Can Ride and Drive Electric by Bridget Gilmore
Building a Future Where Everyone Can Ride and Drive Electric by Bridget GilmoreBuilding a Future Where Everyone Can Ride and Drive Electric by Bridget Gilmore
Building a Future Where Everyone Can Ride and Drive Electric by Bridget GilmoreForth
 
办理萨省大学毕业证成绩单|购买加拿大USASK文凭证书
办理萨省大学毕业证成绩单|购买加拿大USASK文凭证书办理萨省大学毕业证成绩单|购买加拿大USASK文凭证书
办理萨省大学毕业证成绩单|购买加拿大USASK文凭证书zdzoqco
 
办理昆士兰科技大学毕业证QUT毕业证留信学历认证
办理昆士兰科技大学毕业证QUT毕业证留信学历认证办理昆士兰科技大学毕业证QUT毕业证留信学历认证
办理昆士兰科技大学毕业证QUT毕业证留信学历认证jdkhjh
 
英国Bradford学位证,布拉德福德大学毕业证书1:1制作
英国Bradford学位证,布拉德福德大学毕业证书1:1制作英国Bradford学位证,布拉德福德大学毕业证书1:1制作
英国Bradford学位证,布拉德福德大学毕业证书1:1制作yjvk25x9
 
248649330-Animatronics-Technical-Seminar-Report-by-Aswin-Sarang.pdf
248649330-Animatronics-Technical-Seminar-Report-by-Aswin-Sarang.pdf248649330-Animatronics-Technical-Seminar-Report-by-Aswin-Sarang.pdf
248649330-Animatronics-Technical-Seminar-Report-by-Aswin-Sarang.pdfkushkruthik555
 
What Causes The key not detected Message In Mercedes Cars
What Causes The key not detected Message In Mercedes CarsWhat Causes The key not detected Message In Mercedes Cars
What Causes The key not detected Message In Mercedes CarsGermany's Best Inc
 
办理阿德莱德大学毕业证Adelaide毕业证留信学历认证
办理阿德莱德大学毕业证Adelaide毕业证留信学历认证办理阿德莱德大学毕业证Adelaide毕业证留信学历认证
办理阿德莱德大学毕业证Adelaide毕业证留信学历认证jdkhjh
 
-The-Present-Simple-Tense.pdf english hh
-The-Present-Simple-Tense.pdf english hh-The-Present-Simple-Tense.pdf english hh
-The-Present-Simple-Tense.pdf english hhmhamadhawlery16
 
Centering Equity Panel by Samantha Bingham
Centering Equity Panel by Samantha BinghamCentering Equity Panel by Samantha Bingham
Centering Equity Panel by Samantha BinghamForth
 
(办理原版一样)Flinders毕业证弗林德斯大学毕业证学位证留信学历认证成绩单补办
(办理原版一样)Flinders毕业证弗林德斯大学毕业证学位证留信学历认证成绩单补办(办理原版一样)Flinders毕业证弗林德斯大学毕业证学位证留信学历认证成绩单补办
(办理原版一样)Flinders毕业证弗林德斯大学毕业证学位证留信学历认证成绩单补办fqiuho152
 
(办理学位证)(Toledo毕业证)托莱多大学毕业证成绩单修改留信学历认证原版一模一样
(办理学位证)(Toledo毕业证)托莱多大学毕业证成绩单修改留信学历认证原版一模一样(办理学位证)(Toledo毕业证)托莱多大学毕业证成绩单修改留信学历认证原版一模一样
(办理学位证)(Toledo毕业证)托莱多大学毕业证成绩单修改留信学历认证原版一模一样gfghbihg
 
Building a Budget by Cat Plein and Josh Rodriguez
Building a Budget by Cat Plein and Josh RodriguezBuilding a Budget by Cat Plein and Josh Rodriguez
Building a Budget by Cat Plein and Josh RodriguezForth
 
Electric Nation Upper Midwest Inter-Tribal Electric Vehicle (EV) Charging Com...
Electric Nation Upper Midwest Inter-Tribal Electric Vehicle (EV) Charging Com...Electric Nation Upper Midwest Inter-Tribal Electric Vehicle (EV) Charging Com...
Electric Nation Upper Midwest Inter-Tribal Electric Vehicle (EV) Charging Com...Forth
 
Program Design by Prateek Suri and Christian Williss
Program Design by Prateek Suri and Christian WillissProgram Design by Prateek Suri and Christian Williss
Program Design by Prateek Suri and Christian WillissForth
 
Mastering Mercedes Engine Care Top Tips for Rowlett, TX Residents
Mastering Mercedes Engine Care Top Tips for Rowlett, TX ResidentsMastering Mercedes Engine Care Top Tips for Rowlett, TX Residents
Mastering Mercedes Engine Care Top Tips for Rowlett, TX ResidentsRowlett Motorwerks
 

Recently uploaded (20)

办理乔治布朗学院毕业证成绩单|购买加拿大文凭证书
办理乔治布朗学院毕业证成绩单|购买加拿大文凭证书办理乔治布朗学院毕业证成绩单|购买加拿大文凭证书
办理乔治布朗学院毕业证成绩单|购买加拿大文凭证书
 
Transportation Electrification Funding Strategy by Jeff Allen and Brandt Hert...
Transportation Electrification Funding Strategy by Jeff Allen and Brandt Hert...Transportation Electrification Funding Strategy by Jeff Allen and Brandt Hert...
Transportation Electrification Funding Strategy by Jeff Allen and Brandt Hert...
 
Can't Roll Up Your Audi A4 Power Window Let's Uncover the Issue!
Can't Roll Up Your Audi A4 Power Window Let's Uncover the Issue!Can't Roll Up Your Audi A4 Power Window Let's Uncover the Issue!
Can't Roll Up Your Audi A4 Power Window Let's Uncover the Issue!
 
Trent engineer.pptx presentation reports
Trent engineer.pptx presentation reportsTrent engineer.pptx presentation reports
Trent engineer.pptx presentation reports
 
Building a Future Where Everyone Can Ride and Drive Electric by Bridget Gilmore
Building a Future Where Everyone Can Ride and Drive Electric by Bridget GilmoreBuilding a Future Where Everyone Can Ride and Drive Electric by Bridget Gilmore
Building a Future Where Everyone Can Ride and Drive Electric by Bridget Gilmore
 
办理萨省大学毕业证成绩单|购买加拿大USASK文凭证书
办理萨省大学毕业证成绩单|购买加拿大USASK文凭证书办理萨省大学毕业证成绩单|购买加拿大USASK文凭证书
办理萨省大学毕业证成绩单|购买加拿大USASK文凭证书
 
办理昆士兰科技大学毕业证QUT毕业证留信学历认证
办理昆士兰科技大学毕业证QUT毕业证留信学历认证办理昆士兰科技大学毕业证QUT毕业证留信学历认证
办理昆士兰科技大学毕业证QUT毕业证留信学历认证
 
英国Bradford学位证,布拉德福德大学毕业证书1:1制作
英国Bradford学位证,布拉德福德大学毕业证书1:1制作英国Bradford学位证,布拉德福德大学毕业证书1:1制作
英国Bradford学位证,布拉德福德大学毕业证书1:1制作
 
248649330-Animatronics-Technical-Seminar-Report-by-Aswin-Sarang.pdf
248649330-Animatronics-Technical-Seminar-Report-by-Aswin-Sarang.pdf248649330-Animatronics-Technical-Seminar-Report-by-Aswin-Sarang.pdf
248649330-Animatronics-Technical-Seminar-Report-by-Aswin-Sarang.pdf
 
What Causes The key not detected Message In Mercedes Cars
What Causes The key not detected Message In Mercedes CarsWhat Causes The key not detected Message In Mercedes Cars
What Causes The key not detected Message In Mercedes Cars
 
Hot Sexy call girls in Pira Garhi🔝 9953056974 🔝 escort Service
Hot Sexy call girls in Pira Garhi🔝 9953056974 🔝 escort ServiceHot Sexy call girls in Pira Garhi🔝 9953056974 🔝 escort Service
Hot Sexy call girls in Pira Garhi🔝 9953056974 🔝 escort Service
 
办理阿德莱德大学毕业证Adelaide毕业证留信学历认证
办理阿德莱德大学毕业证Adelaide毕业证留信学历认证办理阿德莱德大学毕业证Adelaide毕业证留信学历认证
办理阿德莱德大学毕业证Adelaide毕业证留信学历认证
 
-The-Present-Simple-Tense.pdf english hh
-The-Present-Simple-Tense.pdf english hh-The-Present-Simple-Tense.pdf english hh
-The-Present-Simple-Tense.pdf english hh
 
Centering Equity Panel by Samantha Bingham
Centering Equity Panel by Samantha BinghamCentering Equity Panel by Samantha Bingham
Centering Equity Panel by Samantha Bingham
 
(办理原版一样)Flinders毕业证弗林德斯大学毕业证学位证留信学历认证成绩单补办
(办理原版一样)Flinders毕业证弗林德斯大学毕业证学位证留信学历认证成绩单补办(办理原版一样)Flinders毕业证弗林德斯大学毕业证学位证留信学历认证成绩单补办
(办理原版一样)Flinders毕业证弗林德斯大学毕业证学位证留信学历认证成绩单补办
 
(办理学位证)(Toledo毕业证)托莱多大学毕业证成绩单修改留信学历认证原版一模一样
(办理学位证)(Toledo毕业证)托莱多大学毕业证成绩单修改留信学历认证原版一模一样(办理学位证)(Toledo毕业证)托莱多大学毕业证成绩单修改留信学历认证原版一模一样
(办理学位证)(Toledo毕业证)托莱多大学毕业证成绩单修改留信学历认证原版一模一样
 
Building a Budget by Cat Plein and Josh Rodriguez
Building a Budget by Cat Plein and Josh RodriguezBuilding a Budget by Cat Plein and Josh Rodriguez
Building a Budget by Cat Plein and Josh Rodriguez
 
Electric Nation Upper Midwest Inter-Tribal Electric Vehicle (EV) Charging Com...
Electric Nation Upper Midwest Inter-Tribal Electric Vehicle (EV) Charging Com...Electric Nation Upper Midwest Inter-Tribal Electric Vehicle (EV) Charging Com...
Electric Nation Upper Midwest Inter-Tribal Electric Vehicle (EV) Charging Com...
 
Program Design by Prateek Suri and Christian Williss
Program Design by Prateek Suri and Christian WillissProgram Design by Prateek Suri and Christian Williss
Program Design by Prateek Suri and Christian Williss
 
Mastering Mercedes Engine Care Top Tips for Rowlett, TX Residents
Mastering Mercedes Engine Care Top Tips for Rowlett, TX ResidentsMastering Mercedes Engine Care Top Tips for Rowlett, TX Residents
Mastering Mercedes Engine Care Top Tips for Rowlett, TX Residents
 

TELESCOPIC PETROL POLE SAW PARTS LIST

  • 1. Mã số EY2650H TELESCOPIC PETROL POLE SAW Print Date 11/09/2015 Page 1 / 6 Please order the parts with a part number. Mặt hàng Mã số phụ tùng Mô Tả I/C Qty N/O Purch. Note 001 XTM0000001 GEAR CASE A 1 002 XTM0000002 BALL BEARING 608 1 003-1 XTM0000024 GEAR SHAFT 1 004 XTM0000004 BEVEL GEAR SET 1 005 XTM0000005 WORM WHEEL 1 007 XTM0000006 BALL BEARING 609 1 008 XTM0000007 BALL BEARING 609Z 1 009 961005-4 RETAINING RING S-9 1 010 962103-7 RETAINING RING R-24 1 011-1 XTM0000025 OIL PUMP 1 012 XTM0000009 SEAL 1 013 911111-5 PAN HEAD SCREW M4X10 2 014 XTM0000010 OIL PIPE ASS'Y 1 016 922242-5 HEX. SOCKET HEAD BOLT M5X25 1 017 922207-7 HEX. SOCKET HEAD BOLT M5X10 1 018 XTM0000011 HB BOLT 6X8 1 019-1 XTM0000026 GEAR CASE B 1 * 019-2 XTM0000027 GEAR CASE B < 1 020 XTM0000013 BALL BEARING 6001DDW 1 021 XTM0000014 SPROCKET 1 022 XTM0000015 SPEOCKET WASHER 1 023 XTM0000016 H.S. BOTTON HEAD SCREW M6X15 1 024 922352-8 HEX. SOCKET HEAD BOLT M6X30 1 025 XTM0000017 ADJUSTER SCREW M4X25 1 026 XTM0000018 ADJUSTER 1 027 922212-4 HEX. SOCKET HEAD BOLT M5X12 4 028 XTM0000019 OIL TANK ASS'Y 1 030 XTM0000020 TANK CAP ASS'Y 1 031 XTM0000021 H.S.H.BOLT M5X12SW 2 032 XTM0000022 CHAIN COVER 1 033 XTM0000023 FLANGE NUT M6 1 034 142615-8 POLE SAW HEAD COMPLETE 1 * C10 803K89-1 INDICATION LABEL 1 * D10 INC. 1-5,7-14,16-28,30-33 * 034-1 143197-3 POLE SAW HEAD COMPLETE < 1 C10 803K89-1 INDICATION LABEL 1 D10 INC. 1-5,7-14,16-28,30-33 037 819312-8 MAKITA LOGO LABEL 1 038 126488-7 CONTROL LEVER ASSEMBLY 1 D10 INC. 39-55 039 266130-9 TAPPING SCREW BIND PT 3X16 1 040 451595-0 SWITCH COVER 1 041 451594-2 SWITCH LEVER 1 042 232251-9 LEAF SPRING 1 043 188832-6 LEVER CASE SET 1 D10 INC. 55 044 346248-3 CLAMP 24 2 045 922218-2 H.S.H.BOLT M5X14 WITH WR 2
  • 2. Mã số EY2650H TELESCOPIC PETROL POLE SAW Print Date 11/09/2015 Page 2 / 6 Please order the parts with a part number. Mặt hàng Mã số phụ tùng Mô Tả I/C Qty N/O Purch. Note 046 451593-4 LOCK LEVER 1 047 233541-3 TORSION SPRING 7 1 048 168571-4 CONTROL CABLE 1 049 233540-5 TORSION SPRING 11 1 050 455313-8 THROTTLE LEVER 1 051 638714-7 LEAD UNIT 1 052 638713-9 LEAD UNIT 1 053 452071-7 CORRUGATE TUBE 1 054 266326-2 TAPPING SCREW 4X18 4 055 188832-6 LEVER CASE SET 1 D10 INC. 43 056 803K79-4 CAUTION LABEL 1 057 814E64-6 SERIAL NO. LABEL 1 058 911233-1 PAN HEAD SCREW M5X20 1 059 168478-4 HANGER 1 060 126202-1 CLEANER COVER ASSEMBLY 1 D10 INC. 61 061 265791-2 THUMB SCREW M4 1 062 443171-4 AIR CLEANER ELEMENT 1 063 443169-1 AIR CLEANER ELEMENT 1 064 266618-9 H.S.BUTTON HEAD BOLT M5X60 2 065 126198-6 CLEANER PLATE ASSEMBLY 1 D10 INC. 66-68,223,224,231-234 066 162346-3 SEPARATOR PLATE 1 067 213540-1 O RING 15 1 068 424316-3 CHECK VALVE 2 069 422099-9 PIPE 1 070 325665-0 JOINT PIPE 1 071 442153-3 CARBURETOR GASKET 1 072 266787-6 H.S.H.BOLT M5X18 WITH WR 2 073 451825-9 CLAMP 1 074 451729-5 INSULATOR 1 075 213547-7 O-RING 12 1 076 422109-2 BREATHER PIPE 1 077 345918-1 HOSE CLAMP 1 078 318745-9 ROCKER COVER OUTER 1 079 922222-1 HEX. SOCKET HEAD BOLT M5X16 4 080 453860-3 ROCKER COVER INNER 1 081 162304-9 ROCKER COVER GASKET 1 082 424302-4 PLUG CAP 1 083 324891-8 PLUG CAP SPRING 1 084 168534-0 SPARK PLUG 1 085 125554-7 ROCKER ARM ASSEMBLY 2 086 256200-2 PIN 5 1 087 256865-0 ROD 2.5 2 088 325668-4 SPRING RETAINER 2 089 451735-0 CLUTCH CASE 1 090 922228-9 H.S.H.BOLT M5X18 WITH WR 3
  • 3. Mã số EY2650H TELESCOPIC PETROL POLE SAW Print Date 11/09/2015 Page 3 / 6 Please order the parts with a part number. Mặt hàng Mã số phụ tùng Mô Tả I/C Qty N/O Purch. Note 091 450569-8 SPACER 1 092 961052-5 RETAINING RING S-12 1 093 210111-5 BALL BEARING 6201LLU 1 094 962151-6 RETAINING RING R-32 1 095 165747-4 CLUTCH DRUM COMPLETE 1 096 266864-4 SHOULDER HEX. BOLT M6X25 2 097 267817-6 WASHER 8 2 098 126135-0 CLUTCH ASSEMBLY 1 D10 INC. 99.100 099 168498-8 CLUTCH SHOE 2 * 099-1 161332-1 CLUTCH SHOE O 2 100 231881-3 TENSION SPRING 7 1 101 267812-6 WASHER 6 2 102 264039-9 CONED DISK SPRING HEXNUT M8-13 1 103 318569-3 FLYWHEEL 1 104 444021-6 TUBE 1 105 266602-4 HEX. SOCKET HEAD BOLT M4X20 2 106 452049-0 SPACER 2 107 168559-4 IGNITION COIL 1 108 268238-5 PIN 5 1 109 125552-1 CAM GEAR ASSEMBLY 1 110 313169-4 CAM LIFTER 2 112 268239-3 PIN 4 1 113 162274-2 CAM GEAR COVER GASKET 1 114 318443-5 CAM GEAR COVER 1 115 922222-1 HEX. SOCKET HEAD BOLT M5X16 3 116 135478-9 CYLINDER BLOCK ASSEMBLY 1 D10 INC. 117,118,137 117 922222-1 HEX. SOCKET HEAD BOLT M5X16 6 118 424201-0 CHECK VALVE 2 119 346331-6 MUFFLER GASKET 1 120 168554-4 EXHAUST MUFFLER 1 121 266440-4 HEX SOCKET HEAD BOLT M5X40 2 122 168483-1 PULLEY 1 123 451731-8 MUFFLER PLATE 1 124 922218-2 H.S.H.BOLT M5X14 WITH WR 1 125 638707-4 LEAD UNIT 1 126 638708-2 LEAD UNIT 1 128 922218-2 H.S.H.BOLT M5X14 WITH WR 1 129 453266-5 CYLINDER COVER 1 130 922218-2 H.S.H.BOLT M5X14 WITH WR 1 131 424082-2 BUFFER RUBBER 1 132 922211-6 HEX. SOCKET HEAD BOLT M5X12 1 133 922226-3 HEX. SOCKET HEAD BOLT M5X18 2 134 318249-1 PIPE HOLDER 1 135 318250-6 PIPE HOLDER 1 136 424083-0 BUFFER RUBBER 1 137 424200-2 SPACER 2
  • 4. Mã số EY2650H TELESCOPIC PETROL POLE SAW Print Date 11/09/2015 Page 4 / 6 Please order the parts with a part number. Mặt hàng Mã số phụ tùng Mô Tả I/C Qty N/O Purch. Note 138 234108-0 COMPRESSION SPRING 9 2 140 325669-2 EXHAUST VALVE 1 * 140-1 326366-3 EXHAUST VALVE O 1 143 325670-7 INTAKE VALVE 1 * 143-1 326367-1 INTAKE VALVE O 1 144 195145-8 PISTON RING SET 1 147 318441-9 PISTON 1 148 254040-2 WOODRUFF KEY 3 1 149 126359-8 CRANK SHAFT ASSEMBLY 1 D10 INC. 150-152 150 213148-1 OIL SEAL 10 1 151 267400-9 FLAT WASHER 23 1 152 213147-3 OIL SEAL 12 1 153 257781-9 PISTON PIN 1 154 233976-8 CLIP 2 155 162345-5 OIL CASE GASKET 1 156 346083-9 LEAD VALVE 1 157 318910-0 RETAINER PLATE 1 158 922112-8 HEX. SOCKET HEAD BOLT M4X10 1 159 318588-9 OIL CASE 1 160 922222-1 HEX. SOCKET HEAD BOLT M5X16 4 161 424344-8 DAMPER 1 162 346305-7 GASKET 1 163 266611-3 HEX BOLT M6X8 1 164 213548-5 O-RING 20 1 165 325665-0 JOINT PIPE 1 166 282020-8 HOSE CLAMP 1 167 325666-8 OIL WEIGHT 1 168 424301-6 OIL TUBE 1 169 452047-4 OIL CAP 1 170 424343-0 GASKET 1 171 452048-2 OIL PIPE 1 172 922218-2 H.S.H.BOLT M5X14 WITH WR 2 173 125728-0 FUEL TANK CAP ASSEMBLY 1 175 168755-4 TUBE COMPLETE 1 176 282020-8 HOSE CLAMP 1 177 163518-3 GASOLINE FILTER 1 178 451736-8 FUEL TANK 1 179 424080-6 BUFFER RUBBER 2 180 424081-4 BUFFER RUBBER 1 181 451737-6 TANK GUARD 1 182 922218-2 H.S.H.BOLT M5X14 WITH WR 4 183 195308-6 RECOIL STARTER SET 1 D10 INC. 122,184,185,187-193 184 424319-7 STARTER KNOB 1 185 424359-5 DAMPER 1 187 266585-8 TAPPING SCREW 5X12 1 188 325923-4 SWING ARM 1
  • 5. Mã số EY2650H TELESCOPIC PETROL POLE SAW Print Date 11/09/2015 Page 5 / 6 Please order the parts with a part number. Mặt hàng Mã số phụ tùng Mô Tả I/C Qty N/O Purch. Note 189 451938-6 COLLAR 1 190 451937-8 REEL 1 191 232258-5 SPIRAL SPRING 1 192 444023-2 STARTER ROPE 1 193 451733-4 STARTER CASE 1 194 922223-9 H.S.H.BOLT M5X16 WITH WR 4 196 816565-0 MAKITA LOGO LABEL 1 197 168762-7 CARBURETOR 1 D10 INC. 198-207,209-214 198 325922-6 SWIVEL 1 199 413140-9 WASHER 1 200 266581-6 PAN HEAD SCREW M3X8 WITH W 2 * 200-1 WJ00096364 SCREW M3X8 WITH WASHER O 2 201 257964-1 STOP RING E-3 1 202 213538-8 O RING 2 1 203 325985-2 JET 1 204 234183-6 CONICAL COMPRESSION SPRING 5-9 1 205 442155-9 PUMP GASKET 1 206 168575-6 PUMP DIAPHRAGM 1 207 141737-1 PUMP BODY 1 D10 INC. 208 208 352021-1 INLET SCREEN 1 209 442154-1 METERING DIAPHRAGM GASKET 1 210 168620-7 METERING DIAPHRAGM 1 211 140438-8 AIR PURGE BODY 1 212 424314-7 PRIMER PUMP 1 213 346270-0 PRIMER PUMP COVER 1 214 266582-4 TAPPING SCREW 3X24 4 215 810455-9 CAUTION PLATE 1 216 800F73-7 INDICATION LABEL 1 217 941151-9 FLAT WASHER 6 1 218 816567-6 SERIAL NO. LABEL 1 220 803K90-6 EY2650H MODEL NO. LABEL 1 222 819432-8 CAUTION TAG 1 223 266427-6 TAPPING SCREW 4X12 1 224 452219-1 CHOKE PLATE 1 231 452220-6 CHOKE LEVER 1 232 266007-8 TAPPING SCREW BIND PT 3X10 1 233 352020-3 SEPARATOR MESH 1 234 453865-3 SEPARATOR CASE 1 235 453862-9 OIL CASE PLATE 1 236 135599-7 SHORT BLOCK ASS'Y 25.4CC 1 * D10 INC. 85-88,108-110,112-118, * D20 INC. 137,138,140,143,144,147, * D30 INC. 149-154 * 236-1 135668-4 SHORT BLOCK ASS'Y 25.4CC O 1 D10 INC. 85-88,108-110,112-118, D20 INC. 137,138,140,143,144,147,
  • 6. Mã số EY2650H TELESCOPIC PETROL POLE SAW Print Date 11/09/2015 Page 6 / 6 Please order the parts with a part number. Mặt hàng Mã số phụ tùng Mô Tả I/C Qty N/O Purch. Note D30 INC. 149-154 300 TF6116068B KNOB 1 301 TF119F0840 HEX.BOLT 1 302 TF411M0800 FLAT WASHER 1 303 TF120S0625 HEX.SOCKET HEAD BOLT (M6X25) 1 304 TF120S0510 HEX.SOCKET HEAD BOLT (M5X10) 1 305 TF2616001A SLIDE HOLDER 1 306 TF6126008A SLEEVE 1 307 TF3651008A SLIDE HOLDER WASHER 1 308 TF6362070A CUSHION TUBE 1 309 TF3312328A MAIN PIPE ASSY 1 310 TF6126009A DRIVE BUSH 4 311 TF6126010A BUSH HOLDER 4 312 TF5313012A SPRING 5 313 TF4117027A DRIVE SHAFT 1 314 TF4613005B SET COLLAR 1 315 TF290Q0506 HEX.SOCKET HEAD SET SCREW 1 316 TF6126010A BUSH HOLDER 1 317 TF480J1200 SNAP RING (S-12) 1 318 TF3318145A GUIDE PIPE ASSY 1 319 TF244F0408 SCREW 1 320 286284-6 CAP 1 A01 125516-5 BAND ASSEMBLY 1 A02 195246-2 SAFETY GOGGLE 1 A03 195500-4 OIL SET 1 A04 831304-7 ACCESSORY BAG 1 A05 782233-6 BOX DRIVER 10-16 1 A06 783020-6 - DRIVER 1 A07 783223-2 HEX. WRENCH 4 1 A08 165695-7 GUIDE BAR 10 1 A09 452093-7 GUIDE BAR CASE 1 A10 196142-7 SAW CHAIN SET 1